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Strength test report — Aerial Straps Velvet

Product name: Velvet aerial straps

Strength test device: Ripper ZWICK Z050 wirh calibration certificate ZPS-0539-2015

Loading model: tested single strap

Set breaking load — 50 kN
Test data: 19.09.2021
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Colour No Test data Product name Fmax [kN]
1 2021-09-19 Belt RX085 25x2,4 mm 22,0
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Conclusions:

BLL for single strap = 22,0 kN. Important note: put carabiner in loop.

Test engineer:
Bartlomiej Zarebski
Marcin Wiuka




